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LTE Band 4 / 20MHz
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Middle Channel / 16QAM
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1.765 GHz 3,000 GHz 1.000 MHz 1.77179 GHz -26.,05 dBm -13,05 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.77220 GHz -27.15 dBm -14.15 dB
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saronas. FCC RF Test Report

Report No. : FG010604

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0017
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0024
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.20 4.96 5.30 5.88
Middle CH 3.88 4.84 5.04 5.68 PASS
Highest CH 4.43 5.01 5.28 5.88
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LTE Band 5/ 10MHz / QPSK
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LTE Band 5/ 10MHz / 16QAM
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26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.28 | 129 | 2.94 | 296 | 488 | 491 | 965 | 9.87
Middle CH 127 | 130 | 293 | 297 | 490 | 491 | 973 | 9.65
HighestCH | 1.25 | 129 | 296 | 297 @ 479 | 488 | 981 | 9.67
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LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM
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LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM
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LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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(@ 17k Max (@17 Max
204 M1[1] 16.39 dBm) 204 15.92 dBm)
N R P 626.00000 MHz 627.61900 MHZ,
[ " bl (-1 4 4 26.00 dB| AT AR 26.00 dB)
10 dBm f 10 dam 7
Bwe 4.875000000 MHz| | 4.905000000 MHZ|
ad Q factor 169.4) o | Q factor 168.7
¥ T
: : /
20 / \ 20 /
T (T T~ - P =
WA N ] Y, A M AN
-an d E0d
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f £26.0 MRz 16.39 dam nd8 down 4.875 MHz ML 527.619 MHz 15.32 dam nd8 down 4,905 MRz
T 1 824.062 MHz -9.62 dBm nd8 26.00 dB TL L £24.032 MHz -10.83 dbm nd8 26,00 d8
T2 1 828.938 MHz -9.65 dBm Q factor 169.4 T2 1 B2B.938 MHz -11.06 d8m Q factor 168.7
L U wa L JU L]

Date: 3 FES 2020 163518

J

DCate: 3 FEB.2020 163528

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

(=]

Spectrum pectrum
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 ) M1[1] 16.38 dBm) 204 e MI[1] 15.99 dBm)
I ) - — 834.55200 MHz - ¥ P 836.96000 MHz
. Pl bl S Vet Vil 26.00 dB 10d8m B e e e A o e 26.00 dB
| Bwe i 4.895000000 MHz| { Bwe 4.905000000 MHZ|
od . Q factor 170.5 odn / Q factor 170.6
T ¥
10 df )[ -10 df E
/ \
20 — TR A 20 =
IR g - AT, T | o L VLY
-20d 30
40 dom ~40 dem
50 df -50 o
60 d -60 d
70 -70
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 834.552 MHz 16.38 dBm nd@ down 4.895 MHz M1 B36.96 MH2 15.99 dBm nd@ down 4,905 MHZ
TL 1 834.042 MHz -9.64 dBm nd8 26.00 dB TL L £34.052 MHz -10.14 dBm nd8 26.00 dB
T2 1 838.938 MHz -9.46 dBm Q factor 170.5 T2 1 B3B.958 MHz -10.14 dBm Q factor 170.6
L U - L JU L]

Date: 3 FES 2020 164418

J

DCate: 3 FEB.2020 16.44.:28

J

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=]

pectrum pectrum
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 0B SWT  18ps @ VBW 300kH:  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
a0 MiL1] 16.92 dbm) s0d ML
e B44.61200 MHz
[ A VY 26.00 dB A Ve 2600 a8
10 dBm 10 dam. f
By 4.765000000 MHz 4.875000000 MHZ
od J Q factor |L 176.5 0 da ! Q factor \ 174.0]
¥ | T o
-10 d : T -10d -
/ \ / \
20 v = Kava—w vyl — T
L VY AR e L e
30 d
-40 dBm -40 dem
50 d -50 d
60 df -60 d
70 70
CF B846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 844,512 MHz 16.92 dBm N down 4.785 MHz ML B4B.056 MHz 15.62 dBm nd@ down 4.675 MHz
T fy 844,092 MHz -9.22 dam nds 26.00 dB TL L B44.072 MHz -10.56 dam nds 26,00 da
T2 1 848.878 MHz -6.69 dBm Q factor 176.5 T2 1 848,940 MHz -10.34 dBm Q factor 174.0
L I ) V- ( ) ) -
Date: 2 FEB.2020 16.46:48 Date: 3.FEB. 2020 16.46:58
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 3 FEB 2020 16.57:34

pectrum 3 pectrum 2
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset .70 ob e RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
= - U S
AN e, | e W a0.7a80 PO e 927160 M
i ’ nde N 26.00 dB Vit et v A\ 26.00 dB
10 dBm \ 10 dam
/! Bwe \ 9.650000000 MHz| J‘ Bwe \ 0.870000000 MHZ|
ad Q factor | 86.1 o | Q factor | 84.4)
7 ; o §
10d I I 10 di ] \I
/ / SN
20 dem-— = oo — Ay S =
-an d a0 d
40 dom ~40 dem
-50 df 50 de
60 df -0 d
70 -70
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 830.738 MHz 18.29 dam nd8 down 9.55 MHz ML B32.716 MHz 16.78 dam nd8 down 9.87 WHz
T 1 824.165 MHz -68.11 dBm nd8 26.00 dB TL L £24.105 MHz -9.38 dBm nd8 26,00 d8
T2 1 833.815 MHz -7.31 dBm Q factor 86.1 T2 1 B33.975 MHz -9.53 dBm Q factor 84.4
L U J L JU J L]

DCate: 3 FEB 2020 1657 44

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 3 FEB 2020 17.06:35

pectrum pectrum o
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset .70 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.17 dbm)| " MI[1] 18.00 dBm
20 di 20
DT - . 833.4890 MHz - M 840.5760 MHz
AL e e, L, A e e
s - nd 26.00 dB [ A “ds 26.00 dB
10 dBm 4 10 dam + \
/ Bwe \ 0.730000000 MHz| f Bwe ‘\ 9.650000000 MHZ|
ad J Q factor | 85.7] o . Q factor \ 87.1
¥ ¥ .l- ¢
10 df 1 i -10 di ]
~ b S e - - ~ \
-20 == = = = 5 = =
0 d = = /et dery AR
-20d -30d
40 dom ~40 dem
50 df -50 o
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 833,483 MHz 18.17 dam nd8 down 9.73 MHz ML L B4D.576 MHZ 18.00 dam nd8 down 9.65 WHZ
T 1 831.585 MHz -7.61 dBm nd8 26.00 dB TL L B31.685 MHz -6.13 dBm nd8 26,00 d8
T2 1 841.315 MHz -7.30 dBm Q factor BS.7 T2 1 B41.335 MHz -7.52 dBm Q factor 87.1
L it ] L ) ] .-

DCate: 3 FEB.2020 17.08:45

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 3 FEB.2020 17.09.05

Spectrum Spectrum
Ref Level 24.70 dém  Offset 470 db & RBW 300 kHz Ref Level 24.70 dém  Offset 4.70 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126 us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d mil1] 29 dBm 204d mil1] 36 dBm
] 370 M 1 20 M
PSS P V.V | N 847.0370 MHz } T P 841.5020 MHz
10 cBan A M nds’ ™ 26.00 dB| 10 B [ e T 26.00 d8)
] Bw 4 ©.810000000 MHz i Bw \ 9.670000000 MHz
od Q factor 1 86.9 o dB: { Q factor * 87.0
T{ e ] 2
10d 1 T 10d 7 ¢
i \ ] \
. - ! S . Y _
20t S aa— 20 e =
a0 d -30 di
~40 dBm -40 dém
Sod 50 d
60 d -60 di
70 70
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.037 MHz 18.29 dBm ndB down 9.61 MHz ML B41.502 MHz 19.38 dém ndB down 9,67 MHZ
TL 1 839.085 MHz -8.09 dém ndé 26.00 dB TL 1 839.1B5 MHz -6.61 dBm ndé 26.00 d8
T2 1 846.855 MHz -7.93 dBm  factor 66.3 T2 1 B45.855 MHz -6.78 dBm  factor 87.0
L I ) - ( ) ) -

Cate: 3FEB.2020 17.08.15
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Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.10 | 2,70 | 2.71 | 448 | 450 | 897 | 9.01
Middle CH 110 | 1.10 | 271 | 2.69 | 449 | 451 | 9.05 & 9.03
HighestCH | 1.09 | 1.10 | 271 | 271 | 448 | 4.48 | 897 | 9.01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 24.70 cbm  Offset 470 b = RBW 30 khz Reflavel 24.70 dbm  OFfset 4.70 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 1L M1L1] 17.10 dBm) 204 . M1[1] 15.79 dBm)
PP PR 824.87900 MHz ok o 624.49580 MHZ,
\aadhid Y 5 5 S et A A B S -
10 dear od 1085314685 MHz 10 dBm ¥ BB Y 1096503497 MHz,
0d A 0 de "
f’. 4 N
10 d # a0d - N
20 7 Ry L s S _
o " 7 N~
— o~
-an d
40 dom
-50 df -50 de
60 df -0 d
70 -70
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,879 MHz 17.10 dem ML 24,4058 MHz 15.79 dam
T 1 824.15734 MHz 10.92 dBm Oce Bw 1.085314685 MHz TL L 824.15455 MHz 8.16 dBm Oce Bw 1.096503497 MHz
T2 1 825.24266 MHz 11.72 dom T2 1 825.25108 MHz 7.66 dam
L U J wa L JU J L]
Date: 3 FEB 2020 1553:56 Date: 3 FEB 2020 1554.08
Spectrum 3 pectrum 2
Ref Level 24.70 cbm  Offset 470 b = RBW 30 khz Reflavel 24.70 dbm  OFfset 4.70 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 636.70370 whie za i 636.50560 Mg
Prrrem A e WAL Y . "
10 dear f’ 1.096503497 MHz 10 dBm o 1099300699 MHz,
od yi 3 0da i "
/ A
-10d - -10 df s -
" “ 2 / N\
20 = -20
20 d8pe SR —— PR S Rl S
-30 df “40 o
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7937 MHz 17.75 dam ML 536.5056 MHz 16.56 dam
T 1 835.95175 MHz 11.06 dBm Oce Bw 1.096503497 MHz TL L 835.95734 MHz 10.04 dBm Oce Bw 1.099300699 MHz
T2 1 837.04825 MHz 10.09 dam T2 1 83705664 MHz 8.18 dam

L I

Date: 3 FEB 2020 160267

L U

DCate: 3 FEB.2020 16.03.07

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

(=]

L )

Date: 3FEB.2020 16.05.27

pectrum pectrum
Ref Level 24.70 dém  Offset 470 db & RBW 30 kHz Ref Level 24.70 dém  Offset 4.70 dB & RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
=4 e $48.07520 it 4 k| e
e e e e VAL T2 5 - - .
10 cBan [ ity 1.088111888 MHz 10 B Uil e ol oy B 1.104895105 MHz
0d - - 0da -
/ \ / \
-1od ~ -10 df o -
A~ /
o0 = oy / B
o et e v S i "
A
30 d -
~40 dBm
50 d -50 d
60 d -60 d
70 70
CF 848.9 MHz 1001 pts Span 2.8 MHz CF 848.8 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 848.0762 MHz 17.11 dBm ML 47,9923 MHz 16.32 dBm
T1 1 847.75455 MHz 10.04 dBm oce Bw 1.088111888 MHz T1 1 B47.75175 MHz 9.16 dBm oce Bw 1.104895105 MHZ
T2 1 848.94266 MHz 10.80 dém T2 1 B54E.85664 MHz 5.73 dam

L I

DCate: 3FEB.2020 16.05.37
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

L I

Date: 3 FEB 2020 162327

pectrum 3 um 2
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 i‘i[\‘i 19.13 dBm) 204 17.77 dBm)
AP Y K T 826.1054D MHz D N 626.29720 MHZ,
v \. T, , N
10 dear ¥ Occ B X 2.703296703 MHz 10 dBm vl g 2.709290709 MHZ
! '\ | \
ad : 0 das - -
/ ! \
I \ | \
10 df f +- -10 o 1 Y
| o~ . / \.
o8 == L 20, p—— 7
v > | 20
-an d a0 d
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.1054 MHz 19.13 dam ML 26,2072 MHz 17.77 dem
T 1 824.15135 MHz 12.68 dBm Oce Bw 2.703296703 MHz TL L 824.13936 MHz 11.61 dBm Oce Bw 2.709290709 MHz
T2 1 826.85465 MHz 12.27 dam T2 1 826.84865 MHz 10.80 dam
L U J wa L JU J L]
Date: 3 FEB 2020 1614:27 Date: 3FEB 2020 16:14:37
Spectrum 3 pectrum 2
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
e T e 636.70980 Wiz 20 e 60090 i
L Y e S, 2 T 2 36.709 M e o, 50090 M
¥ cc Bre 3 - 6 685
10 dear ¥ Bec B \T 2.709290709 MHz 10 dBm ] 2.685314685 MHZ
/ f \
0 d 0ds L
[ \ / \
10 df l =10 di
g ~ B | L
B2 | 20 dem— = <~
-an d a0 d
40 dom ~40 dem
50 df -50 o
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.7098 MHz 17.94 dam ML 835.6000 MHz 18.09 dam
T 1 835.14535 MHz 12.30 dBm Oce Bw 2.709250709 MHz TL L 835.15734 MHz 11.67 dBm Oce Bw 2.685314685 MHz
T2 1 837.85465 MHz 12.13 dam T2 1 83784266 MHz 11.88 dam

L U

DCate: 3 FEB.2020 16.23.37

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

pectrum b pectrum o
Ref Level 24.70 dBm  Offset .70 db @ RBW 100 knz Ref Level 2470 dim  Offset 4.70 db = RBW 100 kHz
o att I0dE SWT  19us @ VBW 300kHz  Mode Auto FFT o Att a0de SWT  18us @ VBW 300kHz  Mode auto FFT
SGL Count 100,100 SGL Count 100/100
(@ 17k Max |
i R i o
TL e S 9970 MHz W S e T 360 MHz
10 dém ¥ occew Y 2.708290709 MHz 10 dem. ‘;}’ el ninind A1 "adaves 2.700290709 MHz
/ \ / \
od - ‘\ 0 da - T
! \ i \
-10d k- -0l
- ~ 4
A o F L o
P v A - i ! _
e = By ]
20 df =30 di
40 dem -40 dbm
sod -s0d
60 df =60 di
70 -70
CF B47.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 847.7997 MRz 18.71 dém ML 847.6836 MHz 17.07 dém
T ) 846.13936 MHz 12,25 dam oce Bw 2.709290709 MHz T L 845.14535 MHz 10.81 dém oce Bw 2.709290709 MHz
T2 1 848.94855 MHz 12.19 dém T2 1 548.85465 MHz 11.31 dém
( Il ) V- ( It ) -
Date: 3 FEB 2020 16.25:57 Dale: 3FEB.2020 16.26.07
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 3 FEB 2020 16.34:58

pectrum 3 um 2
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 F 62675000 Wiz 20 " 627.01000 Mg
Y | N W S g 2.l .y A fp it
e I (A A AT A 4.475524476 MHz Nastabuuts e S i i 4.495504496 MHz
10 dBm 1 { 10 dam f
! \
od - I‘ 0 e t I‘
t {
-10 df L‘ -10 di - !
20 'j \ 20 f‘
- AN ;s e s - s / I
avah s AV T A R L
-30d d o
40 dom ~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.75 MHz 16.71 dBm ML 527,819 MHz 15.45 dam
T 1 824.26224 MHz 12.71 dBm Oce Bw 4,475524476 MHz TL L 82425225 MHz 12.40 dBm Oce Bw 4,495504496 MHz
T2 1 828.73776 MHz 11.52 dam T2 1 828.74775 MHz 11.30 dam

L U

DCate: 3 FEB.2020 16.35.08

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 3 FEB 2020 16.43.58

Spectrum 3 pectrum 2
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 17.31 dBm) 204 s M1[1] 15.97 dBm)
N LN 834.60200 MHz, ) ,\w . 83615000 Mz
N T . . P ram~ A A At AL 5404505
10 dBm f { 4.485514486 MHz 10 dam 3\ v O e B ¥ 4.505494505 MHz|
| | \
od : 0da ;
/ | / |
-10 df 3 -10 di
W /! \
20 - -20
TN VST P T VAT T
v A PRy Ve \ e
-20d -30d
40 dom ~40 dem
50 df -50 o
60 df -0 d
70 -70
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.502 MHz 17.31 dam ML 36,15 MHz 15.97 dam
T 1 834.25225 MHz 12.01 dBm Oce Bw 4,485514456 MHz TL L 834.24226 MHz 12.02 dBm Oce Bw 4,505494505 MHz
T2 1 838.73776 MHz 11.96 dam T2 1 838.74775 MHz 10.46 dam

L U

DCate: 3 FEB.2020 16.44.08

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L )

Date: 3 FEB.2020 16.46:28

pectrum b pectrum o
Ref Level 24.70 dém  Offset 470 db & RBW 100 kHz Ref Level 24.70 dém  Offset 4.70 dé & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ys @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
204 Ta M1[1] 17.06 dBm) 204 " M1[1] 16.27 dBm)|
NP ol o 84461200 MHZ] - X 84687000 MHz
ik I A e g™ '\‘"1\7 4.475524476 MHz o Perr e A A e N e 4475524476 MHz|
10 dBm i { 10 dém i
{
o d l. 0 da - -
{ L / |
-10d /’ \\ -10 df f‘
T g -0 7
N WA e A
T e e
-40 dém
Sod 50 d
60 d -60 di
70 70
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 844.612 MHz 17.08 dBm ML B46.57 MHz 16.27 dBm
T1 1 844.25225 MHz 10.83 dBm oce Bw 4. 475524476 MHz T1 1 B44.26224 MHz 10.76 dBm oce Bw 4. 475524476 MHZ
T2 1 848.72777 MHz 10.83 dBm T2 1 846.73776 MHz 10.31 dBm

L I

DCate: 3FEB.2020 16.46.38

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : SRQ-Z5157V

Page Number
Report Issued Date
Report Version

A110 of A169
Mar. 27, 2020
Rev. 01



s=amranas. FCC RF Test Report Report No. : FG010604

LTE Band 5

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum t"? um ["5“
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset .70 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
-
¥ PP 1. M AN P - Oy g 12 o M
: o ML A NN AN LR NP
10 dBar b 8971028971 MHz 10 dBm ¥ GEC B Y 9.010989011 MHz
{ | / \
od / + 0da T -
10 df [ \ 10 di l
] J \
20 dBmy ) A -20 L A
= S T
- - A )
-a0d -30 d
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 831.478 MHz 17.42 dBm ML 26,522 MHZ 17.24 dBm
TL 1 824.5445 MHz 11.83 dBm Oce Bw £.971028971 MHz T1 L £24.5045 MHz 11.36 dBm Oce Bw 9.010969011 MHz
T2 1 833.5158 MHz 11.00 d8m T2 1 833.5158 MHz 11.26 dBm
L I 4 - [S JL 4
Date: 3 FEB 2020 16.57:14 Date: 3FEB.2020 165724
Spectrum t"? pectrum ["5“
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset .70 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 _ ) 18 :\)Ir:}\m 204 1 ] 17 l-/ L‘illm
e S P, Y b
10 dBm N s 10 dém Ananans <
!
o d | L ods
{ |
/ . [
-10 df . -10 di
J \ [
= . = Lo — T B -20 = - =
|20 dBmG o v Sl e ot
-20d 0 o
40 dom ~40 dem
-50 df -50 de
60 d -60 d
70 -70
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 837.270 MHz 18.24 dBm ML L 34,362 MHZ 17.62 dBm
TL 1 831.9545 MHz 12.60 dBm Oce Bw 9.050943051 MHz T1 L B31.9645 MHz 12.26 dBm Oce Bw 9.030969031 MHz
T2 1 841.0158 MHz 12.60 dBm T2 1 840.9955 MHz 10.65 dBm
L ] J V- \ JU J ) v
Date: 3 FEB 2020 17.06:14 Date: 3FEB 2020 17.08:25
pectrum t"? pectrum ["5“
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset .70 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
20d MIL] 18,08 dbmy 204d ) mil1] 16.62 dimy
NP R R YT P B45.5980 MHz PP 841.0430 MHz
10 dBm: Occ Bw 8.971028971 MHz| 10 dam: . OCC Bw N ﬁ\ 9.010989011 MHz|
od 0 da:
|
-10d T -10di
a0 - " _ /
T A VAT EVa Vel DA I i et P -
20 df =30 di
-40 dBm -40 dem
50 d 50 d
60 df 60 de
-70 -70
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 845.588 MHz 18.08 dBm ML 541.043 MHz 16.82 dBm
T1 1 839.5045 MHz 12.60 dBm Occ 8w 8.971028971 MHz T1 L 830.5045 MHz 10.87 dBm Occ 8w 9.010989011 MHz
T2 1 943.4755 MHz 11.67 dBm T2 1 B45.5155 MHz 11.35 dBm
L J J ) e L Jjd ] ]
Date: 3 FEB 2020 17.06:44 Date: 3FEB.2020 17.08.55

Sporton International (Kunshan) Inc. Page Number 1 Al111 of A169
TEL : +86-512-57900158 Report Issued Date : Mar. 27, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : SRQ-Z5157V




SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 22.70 dBm  Offset 4.70 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spe n

Ref Level 22,70 dém  Offset 4.70 dg
SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

Date: 3. FEB 2020 15:56-05

Date: 3 FEB 2020 16:10:50

20 dBimri-Ghesk + .S | SPURIRHECHBEKABS_. F
Line _§PURIOUS_| INE_ABS PABS A Line 'ul/mk{ YUS_|LINE_ABS PABS
10 dBm - 10 dBm B
B
0 dem % 1 0 dem fJ
10 dem _10 dem
| SPURIOUS_LINE ABS_ }\ {‘
-20 dem \ 20 dem
-30 dem a 30 dBm
-40 dBm \w Mo abm
] \.\
-50 dem == : e -50 dBMm = —
~ L ™ B
-60 dam — -60 dBm: -
RN ST e L et S
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi"TS ‘ [ | | Spurious Emissions
| Range Low Range Up RBW Fraquency Pawer Abs ALimit _ Rangelow | Rangeup | RBW | Frequenc | powerabs | alimit
£15.000 MHz 923.000 MHz 100.000 kHz 822,48452 MHz -46.53 dBm -33.58 d8 947.000 MHz ﬁsﬁ%mz 100.000 kHz a??ﬁ Mhz 22.26 dBm —7WI
893.000 MHz | 674.000 Mhz £0.000 kHz 823,59850 MHz -20.78 dém -7.78 d8 545.000 MHz | 850.000 MHz 20.000 kHz 849,00050 MHz -21.01 dBm -5.01 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.28472 MHz 22.35 dBm -7.65 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.69431 MHz -45.72 dbm -32.72 dB
Y
I 1 (| i

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Date: 3.FEB.2020 15.59:20

Date: 3.FEB.2020 16:07.35

[ ] o
Sy rum u%,:' Sp n 7
Ref Level 22.70 dBm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dém  Offset 4.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . g
Line _§PURIOUS_| INE_ABS PASS . Ling, o w}ms INE_ABS, PASS
10 dBm ,,’ -““\ 10 derh \‘
0 dBm ! 1 i dBn'/
! | |
-10 dem | -10 dbm
| SPURIOUS_LINE_ABS_ ’ \
20 dem Jl M 20 f8m L‘
-30 dem 30 B
M /{/ﬁ m- -\.\
-40 dBm ¥ 40 dBm '\.IT\H
-50 dom = 50 dem p =
-
-&0 dBm — 60 dBm e
i RSN T AT
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -34.00 dém -21.00 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz aﬁﬁ; MAz 14.68 dbm -15W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59850 MHz -26.58 dém -13.98 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -26.54 dBm -13.54 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,34865 MHz 14.62 dBm -15.38 dB B50.000 MHz 560000 Mz 100000 kHz 55000500 s ~36.24 cbm 3524 b
Y
I 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

Page Number

Report Version : Rev. 01

1 A112 of A169
Report Issued Date : Mar. 27, 2020



SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 3.FEB.2020 16:00:58

Spectrum | n 7
Ref Level 22.70 dbm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dem  Offset 4.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dBr e ; 3 | SPURIRIECHBER S5 o
Line _§PURIOUS_| INE_ABS PAES / ‘\ Line _fPYRIpus_|LINE_4s PABS
10 dBm J l 10 dBm } T
|
0 dem : ]« 0 dem |
10 dem -10 dBm
| SPURIOUS_LINE ABS_ Iyl
-20 dem .\ 20 dBm
-30 dem " -30 dem
-40 dBm: "' l\“gﬂ \
T | [ \
on] y
50 dem = "‘V 50 dBm N| e\ MR
50 dem — -60 dBm -
S R e p—— ]
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,52448 MHz -46.61 dém -33.61 d8 547.000 MHz 849.000 MAz 100.000 kHz 848.77922 MHz 21.57 dém -8.43 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -20.56 dém -7.96 db 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -21.57 dBm -5.57 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.22077 MHz 21.55 dBm -8.45 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,72428 MHz -46.54 dBm -33.54 dB
S
i ) [ (] i 1 ™
Dater 3.FEB 2020 155742 Date: 3 FEB 2020 16:1228
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum v
Ref Level 22.70 dBm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dém  Offset 4.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPUBIRHWECHBIERABS_. i
Line _$PURIOUS_} INE_ABS PABS Line SPURIDUS _LINE_ABS. PASS
O
10 dBm / T 10 derf Vi
0 dem { L\ 0 den Il
-10 dem -10 dpm
| SPURIOUS_LINE_ABS_ J jl
-20 dem: l‘ -20 gem L
30 dam = %0 dem ~
-40 dBm ol / 40 dBm M n
AV )
50 by N d
50 dem g
1 = 50 dBm -
-60 dam -60 dBm S
__N_._‘__"_ﬁi____.-_-—--—"'-"'"——_—ﬁ | B
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -36.88 dém -23.88 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz Eﬁﬁ MAz 13.75 dBm -mml
823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -28.52 dBm -15.52 dB 840,000 MHz 850,000 MHz 20.000 kHz 243 00050 MHe 27 4+ dom 1444 db
£24.000 MHz 525000 MHz 100.000 kHz 824.57243 MHz 13.88 dBm -16.12 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -39.37 dBm -26.37 dB
Y
I 1 (| i

Date: 3.FEB.2020 16:09.13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

: A113 of A169
: Mar. 27, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 22.70 dBm  Offset 4.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 22,70 dém  Offset 4.70 dg
SGL Count 100/100

Mode Auto Sweep

Date: 3.FEB 2020 16:16:35

Date: 3 FEB 2020 16:28:05

@1 AvgPwr (@1 avgPwr
20 denwi dhack r T | SPURIRIE CHBEK 285 ] A
Line _$PURIOUS_| INE_ABS PABS ” \l Line _$PURIOUS |h NE_ABS, PABS
10 dBm T \ 10 dBm } ‘
-10 dBm -10 dem:
| SPURIOUS_LINE_ABS_ \‘ }
-20 dBm \il -20 dbm
. oy ]
30 dam J WWWI = 30 dém w \
- ]
-40 dBm e \ }[;\u“\!é’ry Lt
50 d8m — , /IIL Mj -50 dem \IVT\ =
P N %
|
= d?_nj_ ..... - -60 dBm —
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz §22,98601 MHz -43.00 dBm -30.00 d& §46.000 MHz 849.000 MHz 100.000 kHz §46,74675 MHz 22.27 dBm ~7.73 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99850 MHz -19.52 dBm -6.52 dB 349,000 MH= 850,000 MHz 30,000 kHz 849.00050 MHz 19.02 dbm Z6.02 dB
824.000 MHz £27.000 MHz 100.000 kHz 824,25025 MHz 22.16 dBm -7.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -43.74 dBm -30.74 dB
e ——
il ] [| [ | I 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.FEB.2020 16:19.51

Date: 3.FEB.2020 16:31.21

Spectrum = Spe n v
Ref Level 22.70 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 22.70 dBm  Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L I | SPUBIRHWECHBIERABS_. i
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS, NE_ABS. PASS
10 dBm [, . <1/l ’
0 dem } | dBm t
-10 dém i -10 dBm :
| SPURIOUS_LINE_ABS_ J j
-20 dem -20 dBm
-30 dem J =30 dBm L =
) = ’ ] ~
-40 dBm -40 dBm
P
S0 de W‘—f S0 dBs B
- m E m
/__,.""M w-—ﬂ“
60 dim—— -60 dBm o
— ]
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -29.28 dém -16.28 d& 546.000 MHz 849.000 MAz 100.000 kHz 846.77772 MHz 10.62 dBm -19.18 db
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,53650 MHz -30.08 dém -17.05 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01948 MHz -29.21 dBm -16.21 dB
£24.000 MHz 527.000 MHz 100.000 kHz B825.63786 MHz 10.85 dBm -19.15 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -28.21 dbm -15.21 db
Y
I 1 (| i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

Page Number
Report Issued Date
Report Version

: Al14 of A169
: Mar. 27, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 22.70 dBm  Offset 4.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [va]

Ref Level 22,70 dém  Offset 4.70 dB Mode suto Sweep
SGL Count 100/100

Date: 3.FEB 2020 16:18:13

@1 AvgPwr (@1 avgPwr
20 deimei-Gheek . Y | SPURIAHECHBIEKABS .
Line _§PURIOUS_| INE_ABS PASS | f \ Line _$PURIOUS \ NE_ABS, PASS
10 dBm .I 10 dBm } -
0 dem ( \ 0 dBm {
-10 dBm 10 dem
| SPURIOUS_LINE_ABS_ ¥
-20 dBm ||I _20 dBm JJ
] il LTy \
40 dom MM;‘ 'w""uj\ e \ VL
50 dem o AR W S0 cém T
ot R SO .
60 dem S -60 dBm
_._._/ J
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi"TS ‘ [ | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc | PowerAbs |  ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,90809 MHz -36.39 dém -23.39 db 546.000 MHz ﬁsﬁﬁmz 100.000 kHz aﬁﬁs MHz 21.53 dBm -EWI
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -20.02 dBm -7.02 dB 349,000 MH= 850,000 MH2 30,000 kHz 349 00250 MHz 2013 dBm =13 ds
£24.000 MHz 527.000 MHz 100.000 kHz B24.21429 MHz 21.29 dBm -8.71 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -34.60 dbm -21.60 dB
e ——
il ] [| [ | I 1 i

Date: 3 FEB 2020 16:29:.43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.FEB.2020 16:21.28

Spectrum = Spe n v
Ref Level 22.70 dBm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dém  Offset 4.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L I | SPUBIRHWECHBIERABS_. T
Line _$PURIOUS_} INE_ABS PABS | Line SPURIOUS, NE_ABS. PASS
10 dBm - fM - S 108
0 dom (' “\ dBm T
-10 dém -10 dBm :
| SPURIOUS_LINE_ABS_ ’ \
“20 dem I -20 dem ‘
-0 dem P 30 dBm S
-40 dBm H— -40 dBm
,—f"'ﬂ e
-50 dem -50 dBm —
e T
L —
= -60 dBm
]
-70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -30.43 dém -17.48 d& 546.000 MHz 849.000 MAz 100.000 kHz 846.95754 MHz 10.28 dBm -19.72 dB
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -31.38 dém -18.35 d& 849.000 MHz 850,000 MHz 30,000 kHz 849,01548 MHz -31.19 dBm -18.19 dB
£24.000 MHz 527.000 MHz 100.000 kHz B825.00849 MHz 2.59 dem -20.41 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -30.35 dbm -17.35 db
Y
I 1 (| i

Date: 3.FEB.2020 16:32.58

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

: A115 of A169
: Mar. 27, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/

5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.70 dBm  Offset 4.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 22,70 dém  Offset 4.70 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 denwi dhack r .3 | SPURIRIE CHBEKADS 7 =

Line $PURIOUS_LINE ABS PABS l \ Line _§PURIOUS_LINE AH&‘ PASS
10 dBm 10dem f‘

J [ |
0 dBm f 0 dem T 1
-10 dBm -10 dem: vJ 1,
| SPURIOUS_LINE_ABS_ h‘k rJ'] 1
-20 dgm / ”.\ -20 dBm ﬂ \
-30 dem / ‘“ ‘J\’\ ,\ -30 dem ﬂ f‘"
A
40 dom /"\_’_‘ J./ |\‘M et uu»‘ ;E,ﬁ'ti +
y ™
- S - -50 dem T ]
Py
& damh = 60 dBm [, f\
— ' T EA
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

815.000 MHz §23.000 MHz 100.000 kHz §22,22677 MHz -43.37 dBm -30.37 d& §44.000 MHz 849.000 MHz 100.000 kHz 846.67782 MHz 22.27 dBm ~7.73 dB

823.000 MHz 524.000 MHz 50.000 kHz 823.99550 MHz -19.34 dBm -6.34 dB 349,000 MH= 850,000 MHz 50.000 kHz 849.00250 MHz 219,64 dBm 664 dp

824.000 MHz £29.000 MHz 100.000 kHz 824,32717 MHz 22.45 dBm -7.55 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,84416 MHz -44.11 dBm -31.11 dB

e ——
il ] [| [ | I 1 i

Date: 3.FEB 2020 16:37-06

Date: 3 FEB 2020 16:4837

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.FEB.2020 16:40:21

Date: 3.FEB.2020 16:51.52

Spectrum = Spectrum v
Ref Level 22.70 dBm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dém  Offset 4.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . T
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10gem
10 dem - MWMWM‘\ ‘»ﬁ).am-n P ——
0 dBm f | dBm
-10 dBm | } 10 dem
| SPURIOUS_LINE_ABS_ { | \
20 dem 7 }Eu dem H
-30 dBm I =30 dBm =
,,—-""MM‘L'I"J ] w--u_%%_‘—»
-40 dBm -40 dBm
- ]
L] Do
-50 dBm— === -50 dBm e
20 dem -50 dBm =
M-—‘-"“—.__..___
70 dam 70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 22,39600 MHz ~30.48 dém -17.48 0B 544,000 Mz | 849,000 Mz 100,000 Kiz 44 62657 TRz oI5 cBm 0.6 0B
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59550 MHz -29.47 dém -16.47 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,02148 MHz -29.30 dBm -16.30 dB
£24.000 MHz 529.000 MHz 100.000 kHz 826.70480 MHz B.52 dim -21.42 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.08452 MHz -30.32 dbm -17.32 db
Y
I 1 1 i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

Page Number
Report Issued Date
Report Version

: A116 of A169
: Mar. 27, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum | n 7
Ref Level 22.70 dbm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dem  Offset 4.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dbimiShook ; = | SPUEIRIE CHBEKASS = A
Line _3PURIOUS_| INE_ABS PASS ( 1 Line _bPURIOUS_|INE_ABS PAES
10 dem J \ 10dBm J‘
0 dsm | ‘h 0 dBm y \
-10 dBm -10 dBm: ! Y
|
| SPURIOUS_LINE_AB5_ N ‘J |
-20 dem U -20 dem w \
-30 dem } k“"_ ,J - -30 dem T 4
. . bl U J \
e Doy
. bl @ a
m L -50 dBm alif
7 A O =
| =l A
&g dery — -50 dBm = :
T ——]
0 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MRz 823,000 MHz 100,000 kHz 822,16684 MHz -44.37 dBm -31.37 d& 844.000 MHZ 840000 MHz 100 000 kHz 848 63287 MHZ 2137 dom .69 08
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,99550 MHz -19.30 dém -6.30 dB 849,000 MHz 850,000 MHz 50,000 kHz 849,00649 MHz -19.61 dBm -6.61 dB
D24.000 Mz 529000 MHz 100,000 kHz 824.33716 MHiz 21.31 dBm -8.69 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,75425 MHz -43.46 dBm -30.46 dB
e ——
i ) [ (] i 1 7

Date: 3.FEB 2020 16:38:44

Date: 3 FEB 2020 16:50:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.FEB.2020 16:41.59

Spectrum = Spe n v
Ref Level 22.70 dBm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dém  Offset 4.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dBimitdhaek T | SPURIRWECHYEKABS m
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_LINE_ABS, PASS
10 dem 10Bm
/ﬁw wwh-mr\-ww—,--vml o e S
0 dBm ] j dBm
-10 d8m - 10 dBm
| SPURIOUS_LINE_ABS_ ; \ l
20 dem ﬂ 20 dem \]
-30 dem -30 dem
/M,wﬂ —r W""‘m
-40 dBm -40 dBm M
-50 dBm e, M
-50 dBm .
»-“‘——.-.—H_
-70 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MRz 823,000 MHz 100,000 kHz 822,05604 MHz -31.75 dem -18.75 d& 844.000 MHZ 840000 MHz 100 000 kHz 845 7857 L MHZ =51 cbm ~25.49 0B
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59550 MHz -30.61 dém -17.61.d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -31.69 dBm -18.69 dB
£24.000 MHz 529.000 MHz 100.000 kHz 828.10340 MHz 7.54 dém -22.46 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -32.40 dBm -15.40 db
Y
I J1 1 i

Date: 3.FEB.2020 16:53.29

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

: A117 of A169
: Mar. 27, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 3. FEB 2020 16:59:22

Date: 3 FEB 2020 17:10:53

o
spectrum x| spectrum 7
Ref Level 22.70 dbm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dem  Offset 4.70 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 GG hock r | SPURIRINE CHBEKABS ; .
Line _$PURIOUS INE_ABS PABS ~ Line SPURIOUS_LINE_ABS. PASS \
10 dBm \ 10 dBm f \
[ /|
10 dem -10 dem !
SPURIOUS_LINE ABS_ }J ‘]ﬂ l\
-20 d8m / # 20 dem
[l I
-30 dBm / 1 r\ 38 dBm r\ Vr \
-40 dBm \‘l — f\UJﬂ! . J _doldem ’r’vj .
u \atoms] \._,., e P s ‘\M_’J \., wv\i W parraat Lo
-50 d8m . \\,M' e “so dem N S "\
e -60 dBm s X
=
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,08801 MHz -43.03 dem -30.03 06 £ 35000 M 840 550 MIE 100,000 Kz e 2550 B _7WI
823.000 MHz | 824.000 MHz | 100.000 kHz 923.59051 Mz “20.75 dom “7.75 d8 949.000 MHz | 850,000 MHz 100,000 kHz 849,00549 Mhz -21.29 dBm -8.20 de
524.000 MHz 534,000 MHz 100.000 kHz 824.58442 MHz 22.90 dBm ~7.10 dB& 850.000 MHz 860.000 MHz 100.000 kHz 85284216 MHz -45.98 dBm -32.98 dB
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um mVJ
Ref Level 22.70 dBm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dém  Offset 4.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
B T e T ekt wl-«ruhnu\l T Y | o
0 dem } 0 fism ‘
-10 dem ‘ -10 dem
SPURIOUS_LINE_ABS_ | l '
20 dem /‘ H 0 dem "
-30 dam 30 dem LY
D o e
-40 dBry 40 dBm Mib—
50 dem -50 dBm \
-60 dam -60 dBm \-\\
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||[Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurious E'“issi"'i'; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Frequenc: | pPowerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,67612 Mnz ~32.64 dém -10.64 d& 235 000 MIE | 849 PtD Wiz 100,000 Kiz e TYFFTT I S5 cB -24W|
923.000 Mrz | 824,000 Mz 160.000 khz 823,55151 MHz -3L.12 dém -18.12 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00450 MHz -31.42 dBm -18.42 dB
£24.000 MHz 534.000 MHz 100.000 kHz 632 46653 MHz 5.08 dBm -23.02 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,08492 MHz -33.52 dBm -20.92 dB
T
I 1 i

Date: 3.FEB.2020 17.02:38

Date: 3.FEB.2020 17:14.08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

Page Number
Report Issued Date
Report Version

: A118 of A169
: Mar. 27, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.70 dBm  Offset 4.70 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 22,70 dem
SGL Count 100/100

Offset 4.70 d& Mode Auto Sweep

Date: 3.FEB 2020 17:01-00

@1 AvoPwr (@1 avgPwr
20 denwi dhack r | SPURIRIE CHBEKADS : 2

Line LPURIOUS LINE ABS oaks \ Line _§PURIOUS_LINE_ABS PAES H
10 dBm \ 10dem ( T
0 dBm # 0 dem { l

I A
-10 dBm - -10 dem: -
- | 1
SPURIOUS_LINE_ABS_ J "'\H K I
-20 dBm /‘J - 20 dem - \
-30 dBm \L‘\‘ m 3R dem f
| TV
\
-40 dBm j jl " jh‘,"‘, — ~doldem i ","\ Jwﬁk
W' J WA T e, s/ k sed Imannc? bt \u.‘ Mﬁ‘
-50 d8m a A “s0 dem P
7 T
Pt ™ L-—.r\‘__%
-60 dBm S
S ]

70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz §23.000 MHz 100.000 kHz 822,38062 MHz -40.90 dBm -27.90 d& §30.000 MHz 849.000 MHz 100.000 kHz §46,42557 MHz 20.03 dém -9.07 dB

823.000 MHz 524.000 MHz 100.000 kHz 823.99550 MHz -21.38 dBm -8.38 dB 549,000 MH= 850,000 MHz 100,000 kHz 240, 00250 MH= 51,33 dbm Z6.38 dB

824.000 MHz £34.000 MHz 100.000 kHz 82460440 MHz 21.58 dBm -8.42 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,76424 MHz -39.62 dBm -26.62 dB

Y
il [| - i [ ™)

Date: 3 FEB 2020 17:12:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 22.70 dBm  Offset 4.70 dB Mode Auto Sweep RefLevel 22.70 dém  Offset 4.70 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
SR, Y - fn... A o -
0 dBm Mhaind B e T Ik ey f\»—ﬁ.{ 5 r;m Ay TR T Mvu‘bv'\‘
-10 dem \ -10 dem
SPURIOUS_LINE_ABS_ ‘ \ l
-20 dem: T LL -30 dem \
. l i
30 dem " /30 dem \\‘
NM*«-‘" —
-40 dBm -40 dBm —
-]
dem -50 dBm
~ -
-60 dam -60 dBm
70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||[Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,70620 MHz 34,57 dem -21.57 06 539,000 MHz B 100 000 kHz T 467 cbm _25W|
923.000 Mrz | 824,000 Mz 160.000 khz 823,58152 MHz -31.46 dém -18.45 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00350 MHz -33.19 dBm -20.19 dB
£24.000 MHz 534.000 MHz 100.000 kHz 632,23676 MHz 4.89 dBm -25.11 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,34466 MHz -36.04 dBm -23.04 dB
T
I 1 1 i

Date: 3.FEB.2020 17.04:15

Date: 3.FEB.2020 17:15.46

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

: A119 of A169
: Mar. 27, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 3.FEB 2020 16:01:51

Date: 3 FEB.2020 16:02:46

Spectrum u%;" S ué]
Ref Level 0.00 dBm Offset 4.70 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk
10 4R JRIOUS_|INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
I ’- -50 dBm T
I | PO ISR S—_— | R JEUS T
50 dBm—t
i I
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 779.10420 MHz -63.85 dBm -50.85 dB 30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -64.06 dBém -51.06 d&
860,000 MHz 1.000 GHz 100.000 kHz 861.18881 MHz -64,17 dBm -51,17 dB 860,000 MHz 1,000 GHz 100.000 kHz 893.77622 MHz -64,02 dBm -51,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -42.73 dBm -29.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.40 dBm -30.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -49.66 dBm -36.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -49.,70 dBm -36.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80430 GHz -51.66 dBm -38.66 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.77781 GHz -51.56 dBm -38.56 di
{ 1 J o ( )it J o

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 3.FEB.2020 16.04.21

Date: 3.FEB.2020 16.05:16

Spectrum [ sp o
Ref Level 0.00 dBm Offset 4.70 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
T > -50 dBm T -
] A [ NP S | - et s
-60 dBm
| y
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 791.26562 MHz -62.99 dBm -49.99 dB 30.000 MHz 815.000 MHz 100.000 kHz 791.26562 MHz -64.04 dBm -51.04 dB
860,000 MHz 1.000 GHz 100.000 kHz 862.02797 MHz -64,07 dBm -51,07 dB 860,000 MHz 1,000 GHz 100.000 kHz 930.00000 MHz -64.21 dBm -51.21dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -42.52 dBm -29.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -44.43 dBm -31.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -49.63 dBm -36.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -49,56 dBm -36.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79230 GHz -51.86 dBm -38.86 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.76981 GHz -51,57 deém -38.57 d&
_— _—
\ I ) L] ( Il J -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z5157V

Page Number 1 A120 of A169
Report Issued Date : Mar. 27, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 3. FEB 2020 16:1322

Date: 3 FEB.2020 16:14:16

n | sp a2
Ref Level 0.00 dBm Offset 4.70 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
T -50 dBm T
| o | SN I S _—_— ] [P ——
J -60 dBm J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup RBW | Frequency Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B803.03473 MHz -63.60 dBm -50.60 dB 30.000 MHz 815.000 MHz 100.000 kHz 803.03473 MHz -64.03 dém -51.03 dB
860,000 MHz 1.000 GHz 100.000 kHz 905.66434 MHz -64,07 dBm -51,07 dB 860,000 MHz 1,000 GHz 100.000 kHz 860.48951 MHz -63.95 dBm -50,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -41.98 dBm -28.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -42.39 dBm -29,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -49.72 dBm -36.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -49.61 dBm -36.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.72030 GHz -51.70 dBm -38.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.76531 GHz -51,73 dBm -38.73 d&
{ 1 J L] ( )| wa

LTE Band

5/3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 3.FEB.2020 162222

Date: 3.FEB.2020 16.23.17

trum o P o
Ref Level 0.00 dBm Offset 4.70 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit heck PAR
Ine SPURIOUS LINE ABS JRIOUS | INE_ABS
-10 difE—
SPURIOUS._LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
-40 dBm
I -50 dBm T o
| [N PEPSERP S | ] (S P S
—— 50 dBm———
% W
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 779.10420 MHz -64.41 dBm -51.41 dB 30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -64.49 dBm -51.49 dB
860,000 MHz 1.000 GHz 100.000 kHz 932.65734 MHz -64,00 dBm -51,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 869.58042 MHz -64,07 dBm -51,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -42.81 dBm -29.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.95 dBm -30.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -49.84 dBm -36.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96275 GHz -49,68 dBm -36.68 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79730 GHz -51.64 dBm -38.64 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.77131 GHz -51.76 dBm -38.76 dB
( It J ( ) ¢ e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5157V

Page Number

. Rev. 01

1 A121 of A169
Report Issued Date : Mar. 27, 2020
Report Version



saronas. FCC RF Test Report

Report No. : FG010604

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 3.FEB 2020 16:24'52

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.70 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
r - -50 dBm T — -
[ n [ SS—— —_— T m ) JE— ——_—
60 dBm—{—
. o
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 790.48101 MHz -63.93 dBm -50.93 dB 30.000 MHz 815.000 MHz 100.000 kHz 790.48101 MHz -63.93 dém -50,93 dB
860,000 MHz 1.000 GHz 100.000 kHz 870.97902 MHz -64,18 dBm -51,18 dB 860,000 MHz 1,000 GHz 100.000 kHz 864.68531 MHz -64,13 dBm -51,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -43.34 dBm -30.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -43.52 dBm -30.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -49.65 dBm -36.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -49,56 dBm -36.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.81980 GHz -51.76 dBm -38.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.78480 GHz -51.69 dBm -38.69 dB&
{ 1 J o ( )it J o

Date: 3 FEB.2020 16:25:46

Highest Channel / QPSK Highest Channel / 16QAM

Date: 3.FEB.2020 163352

Spectrum == spec I:Iv?
Ref Level 0.00 dBm Offset 4.70 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBm 40 dBm
50 dem ] . 50 dBm ! *
| TN I (M IR S | L
— 50 dBm
v o
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B801.46552 MHz -63.94 dBm -50.94 dB 30.000 MHz 815.000 MHz 100.000 kHz B801.46552 MHz -64.09 dBém -51.09 d&
860,000 MHz 1.000 GHz 100.000 kHz 878.95105 MHz -64,00 dBm -51,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 864.82517 MHz -64,11 dBm -51,11dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -42.62 dBm -29.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -43.64 dBm -30.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -49.62 dBm -36.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -49,51 dBm -36.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.76331 GHz -51.36 dBm -38.36 db 7.000 GHz 9,000 GHz 1.000 MHz 8.78630 GHz -51.65 dBm -38.65 d&
\ I ) L] ( Il J -
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saronas. FCC RF Test Report

Report No. : FG010604

LTE Band 5/5MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Dater 3.FEB 2020 16:4253

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.70 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
T -50 dBm T o
I B I ane | 1 - (VU B ———
-60 dBm
y 4
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -63.82 dBm -50.82 dB 30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MHz -63.87 dém -50.87 dB
860,000 MHz 1.000 GHz 100.000 kHz B867.48252 MHz -63.89 dBm -50,89 dB 860,000 MHz 1,000 GHz 100.000 kHz 941.88811 MHz -64.22 dBm -51,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -43.06 dBm -30.06 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -44.62 dBm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -49.74 dBm -36.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -49,62 dBm -36.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.77681 GHz -51.63 dBm -38.63 db 7.000 GHz 9,000 GHz 1.000 MHz 8.80030 GHz -51.44 dBm -38.44 d&
{ 1 J o ( )it J o

Date: 3 FEB.2020 16:43:47

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 3.FEB.2020 164523

Spectrum == spec I:Iv?
Ref Level 0.00 dBm Offset 4.70 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- i - H
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBm 40 dBm
50 dem " 50 dBm ]
o, L | 4 - e s i ataedin
-60 dBm
[ i
=70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 789.30410 MHz -63.70 dBm -50.70 dB 30.000 MHz 815.000 MHz 100.000 kHz 789.30410 MHz -64.07 dém -51.07 d&
860,000 MHz 1.000 GHz 100.000 kHz 890.97902 MHz -63.72 dBm -50,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 903.98601 MHz -63.96 dBm -50,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -41.42 dBm -28.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.77 dBm -29.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -49.61 dBm -36.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -49,79 dBm -36.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.78230 GHz -51.48 dBm -38.48 db 7.000 GHz 9,000 GHz 1.000 MHz 8.79080 GHz -51.71 dém -38.71 d&
\ I ) L] ( Il J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010604

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 3. FEB 2020 16:54'23

n | sp a2
Ref Level 0.00 dBm Offset 4.70 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
- -50 dBm T
[ R | PR S
J -60 dBm J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -63.07 dBm -50.07 dB 30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -63.75 dBém -50.75 dB
860,000 MHz 1.000 GHz 100.000 kHz 923.84615 MHz -64,22 dBm -51,22 dB 860,000 MHz 1,000 GHz 100.000 kHz 891.25874 MHz -63.74 dBm -50,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -40.91 dBm -27.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -42.73 dBm -29.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -49.61 dBm -36.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -49,73 dBm -36.73 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84154 GHz -51.82 dBm -38.82 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.79230 GHz -51.84 dBm -38.84 d&
{ 1 J L] ( )| J o

Date: 3 FEB.2020 16:55:18

LTE Band

5/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 3.FEB.2020 17.05.09

trum o P o
Ref Level 0.00 dBm Offset 4.70 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit heck PAR
Ine SPURIOUS LINE ABS JRIOUS | INE_ABS
-10 difE—
SPURIOUS._LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
-40 dBm
T " -50 dBm T
I L | R
— 50 dBm——
lJ IJ
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -61.92 dBm -48,92 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -61.68 dém -48.68 dB
860,000 MHz 1.000 GHz 100.000 kHz 8091.25874 MHz -64,21 dBm -51,21 dB 860,000 MHz 1,000 GHz 100.000 kHz B876.57343 MHz -64,09 dBm -51,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -42.85 dBm -29.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -44.19 dBm -31,19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -49.66 dBm -36.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -49,72 dBm -36.72 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79280 GHz -51.36 dBm -38.36 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.77131 GHz -51.65 dBm -38.65 dB
\ I ) ( Il J « -
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